
CAN-AM QUEST/ TRAXTER/ JD 500/650 BUCK
 PLOW MOUNT

Plow Mount		  PART # 105195
			   Hardware Kit: HK-163

Kit Components:

INSTALLATION INSTRUCTIONS:
Note: Make sure all of the hardware needed 
to complete this mount are in the package. 
Read through and understand the instructions 
before installing.

1.	 Locate and remove the outside bolt from the 
front of each of the footpad tubes shown in 
Figure 2. Retain original bolts for use when 
attaching brackets are removed. The metric nuts 
will be reused on the longer M8 x 30mm bolts 
which replaced the original bolts. 

2.	 There are Four M8 x 25mm bolts under the 
ATV that hold the skidpan in place shown in 
Figure 3 & 4 Location (A). Retain these for use 
when attaching brackets are removed. These will 
be replaced one at a time with M8 x 30mm bolts 
#5 and lockwashers #7 and used to attach the 
right and left attaching brackets. First, remove 
the passenger front M8 x 25mm bolt. Insert the 
front M8 x 30mm bolt #5 on the passenger side 
bracket (make sure the Four flatwashers #6 stay 
in place, as they are used as spacers and must fit 
up into the recessed area of the skid pan). Turn it 
about 3 or 4 threads so the attaching bracket can 
be easily moved and rotated shown in Figure 4 
Location (A).

Figure 1

5
6x

2

1

Figure 3 “Passenger  Side”

 A

Front

Item # Qty. Description
1 1 Drivers Side Mount Bracket 

2 1 Passengers Side Mount Bracket 

3 2 Attaching Bracket Strap

4 2 M8-1.25 X 25mm

5 6 M8-1.25 X 30mm

6 18 M8 Flat Washer

7 4 M8 Lock washer

8 2 M8 Nylock Nut

4
2x

6
18x

7
4x

©2016  Copyright Kappers Fabricating, Inc.   All rights reserved

Figure 2

3
2x

8
2x



©2016  Copyright Kappers Fabricating, Inc.   All rights reserved

3.	 Now remove the rear M8 x 25mm bolt from 
the passenger side of the ATV and insert the rear 
M8 x 30 mm #5 bolt into the rear of the Left 
attaching bracket. At this time, you should be able to 
align the hole in the attaching bracket strap with the 
hole for the bolt removed in “step 1” and  attach with 
the supplied M8 x 30mm bolt #5 shown in Figure 5 
Location (B). It will probably be necessary to loosen 
the M8 x 25mm bolt #4 and nylock nut #8 that attaches 
the attaching bracket strap #3 to the passenger side 
bracket shown in Figure 5 Location (C).

4.	 Tighten all hardware down evenly at this time.

5.	 Repeat steps 1 - 4 the same on the Drivers side of 
the ATV.

Figure 5

C

 B

Figure 4

 A


